RECEIVED

CLERK'S OFFICE
BEFORE THE ILLINOIS POLLUTION CONTROL BOARD
| JUN 16 2004
IN THE MATTER OF: ) STATE OF ILLINOIS
) Poliution Control Board
Petition of Noveon, Inc. for an )
Adjusted Standard from ) AS 02-5
35 1ll. Adm. Code 304.122 . ) (Adjusted Standard — Water)
‘ g )
NOTICE OF FILING

TO:  Dorothy Gunh, Clerk Mark Latham

Ilinois Pollution Control Board Richard Kissel

James R. Thompson Center Sheila Deely

100 W. Randolph Gardner, Carton, & Douglas

Suite 11-500 191 North Wacker Drive, Suite 3700

Chicago, Illinois 60601 Chicago, Illinois 60606

Bradley P. Halloran, Hearing Officer
Illinois Pollution Control Board
James R. Thompson Center

100 W. Randolph, Suite 11-500
Chicago, Illinois 60601

PLEASE TAKE NOTICE that I have today filed with the Office of the Clerk of the

Pollution Control Board the attached Post-Hearing Memorandum of the Illinois Environmental

Protection Agency and Documentation of Mixing Zone Guidance Requested by the Board of the

Illinois Environmental Protection Agency, a copy of which is herewith served upon you. -

ENVIRONMENTAL PROTECTION AGENCY OF THE
STATE OF ILLINOIS

BY: [ {ﬂ»QMf M/&J\&MM&

Deborah J. WYlliams
Assistant Counsel
Division of Legal Counsel

DATED: June 15, 2004 THIS FILING IS SUBMITTED
Hlinois Environmental Protection Agency ON RECYCLED PAPER

1021 N. Grand Ave. East

P.O. Box 19276

Springfield, Illinois 62794-9276




RECEIVED
CLERK'S OFFICE

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD JUN 1§ 2004

STATE OF ILLINQIS
Pollution Control Board
IN THE MATTER OF:

AS 02-5

PETITION OF NOVEON, INC. FOR
(Adjusted Standard - Water)

AN ADJUSTED STANDARD FROM
35 ILL. ADM. CODE 304.122

POST-HEARING MEMORANDUM OF THE ILLINOIS
. ENVIRONMENTAL PROTECTION AGENCY

NOW COMES the ILLINOIS ENVIRONMENTAL PROTECTION AGENCY (“Illinois
EPA” or “Agency”), by one of its attorneys, Deborah J. Williams, and pursuant to the Hearing
Officer’s order of March 17, 2004, submits its Post-Hearing Memorandum in the above-
captioned Petition for Adjusted Standard (“Petition”) of Noveon, Inc. (“Noveon” or “Petitioner”)
from 35 Ill. Adm. Code 304.122 and in support of its Recommendation pursuant to 35 I1l. Adm.
Code 104.416 that the Pollution Control Board (“Board”) DENY Noveon’s request for an
Adjusfed Standard and states as follows:

I. INTRODUCTION AND PROCEDURAL HISTORY

On December 28, 1990, the Illinois EPA issued a renewal of thg National Pollutant
Discharge Elimination System (“NPDES”) permit number IL0001392 to Petitioner’s Henry,
Illinois manufacturing facility. At that time, the facility was owned and operated by BF
Goodrich. Currently, the permitted facility is owned and operafed by Noveon, Inc. and
hereinafter Petitioner will be referred to as Noveon. |

On January 24, 1991, Petitioner filed an appeal with the Board pursuant to Section 40(a).

of the Environmental Protection Act (“Act”) of the issuance of Noveon’s renewal permit. 415

13




ILCS 5/40(a). See, PCB 91-17. While the permit appeal was pending, Noveon filed a Petition
for Variance on October 30, 1992. See, PCB Docket 92-i 67. After 10 years of study, Noveon
concluded that no affordable compliance options were available and filed the instant Adjusted
Standard petitiop to obtain permanent relief from the Board’s requirements on May 22, 2002. A
motion to voluntarily withdraw Noveon’s Variance Petition was granted by the Board on June |
20, 2002. |

Noveon’s petition for Adjusted Standard requests relief from 35 Ill. Adm. Code 304.122
as these regulations apply to the discharge of ammonia nitrogen from Noveon’s Henry, Marshall
County, Illinois facility. Pursuant to Section 28.1(d) of the Act, Petitioner filed a Certificate of
Publication with the Board on June 11, 2002 stating that notice of the Adjusted Standard petition
was timely published on May 29, 2002. 415 ILCS 5/28.1(d). On June 20, 2003, the Board
accepted the Petition for hearing. The Illinois EPA’s Recommendation in this matter pursuant to
35 1l. Adm. Code 104.416 was filed with the Board on June 18, 2003.

As the parties were unable to reach settlement on either the permit appeal or adjusted
standard, hearings Were scheduled and held on both matters. The héan'ng in this matter begah on
February 17, 2004 and concluded on February 19, 2004 before Hearing Officer Halloran at the
Marshall County Courthouse in Lacon, Illinois. Several members of the public and media |
attended the hearing.

Noveon filed a Motion to Incorporate the transcript from the 1991 hearing in PCB 91-17
with the Board on February 6, 2004. Illinois EPA filed a Response on February 9, 2004.
Hearing Officer Halloran denied the Motion by written order dated February 10, 2004. Pefitioner

made the same motion orally on February 19, 2004 at the hearing in this matter and expanded

Rl

-



that motion to include the transcript (at.that time not yet available) of the conclusion of the
Permit Appeal Hearing held on February 17, 2004. Hearing ;I'ranscript (“Tr.”) at 15, 324.
Hearing Officer Halloran again denied this oral motion. Tr. at 15, 326.

- Noveon submitted extensive pre-filed testimony for several witnesses in this matter.
Testimony from Houston Flippin, David Giffin, Linda Shaw, William Goodfellow and Michael
Corn was submitted on Friday, February 6, 2004. Exhibits accompanying Mr. Comn’s and Mr.
Flippin’s testimony were filed on February 9, 2004. With regard to the testimony of Mr. Flippin,
on Monday, February 9, 2004, with three business days remaining before the hearing, Petitioner
submitted a Motion to Withdraw and Substitute Expert Written Testimony of T. Houston
Flippin. This Motion was granted by Hearing Officer Halloran fqr this proceeding. No pre-filed
testimony was submitted, but oral testimony was also taken from Guy Davids. -The Agency
presented two yvitnesses at the hearing, Robert Mosher and Rick Pinneo. Statements were taken
at the hearing from four members of the public: Richard Jansen, Bill Maupin, Richard Gillfillan
and Doug Hermann.

The public comment period in this matter closed on March 22, 2004. Written comments
were received from six members of the public prior to the close of the public comment period.
II. BACKGROUND ON PETITIONER’S FACILITY |
Noveon’s Henry, Illinois Plant is located on 1550 County Road, 850 N. in northwestern
Marshall County. Petition for Adjusted Standard (“Pet.”) at 9. This facility was owned and
operated by BF Goodrich until 1993. At that time, part of the facility was divested to form The
Geon Company and is now known as PolyOne. Pet. at 9. The PolyOne portion of the folrrrier BF

Goodrich facility manufactures poly-vinyl chloride resins and compounds. Pet. at 10, Tr. at 21.




The resins are used in a variety of specialty niche markets including by the medical industry for
blood bags and other medical equipfnent and by the construction industry as coatings fox“ flooring
and wallpaper and for house siding and vertical blinds. Tr. at 23. In 2001, the remainder of the
Henry facility was sold by BF Goodrich and is now known as Noveon. Pet. at 9. Noveon’s
portion of the former BF Goodrich facility prodﬁces specialty polymers and chemicals used
either as rubber accelerators in the tire curing process or production of anti-oxidant additives to
prevent degradation of polyethylene for the rubber, lubricant, and plastic industries. Pet. at 9, Tr.
at 22. Recently, the facility has added Personal Care and Carboset products to its mix of

products. One product called Geltrol is approved for food grade applications such as baby bottle

nipples. Petitidner’s_ Post-Hearing‘Bri‘ef (“Pet. Br.”) at 3-4, Tr. at 22. N6veon operates the

wastewater treatment facilities for both PolyOne’s and Noveon’s productions I;rocesses. Tr. at

21. | c
Noveon treats 360, 000 gallons per day from PolyOne’s operations and 180,000 gallons

per day from Noveon’s operations. Tr. at 157. Process and non-process water discharged per

day is approximately 800,000 gallons. Tr. at 320 Effluent monitoring is currently conducted

after all wastestreams from both plants are combined. The wastewater treatment system(t;eats

process wastewater from both plants, while stormwater and non-contact cooling water are sent to

holding ponds. Pet. at 10. Treatment begins with pre-treatment of Noveon’s Cure-Rite 18

wastestream. Noveon’s process water is then sent to one of two tanks for equalization (the

Polymer Chemical (PC) Tank or a separate equalization tank for the Cure-Rite 18 wastestream)

while PolyOne’s wastewater receives equalization in the Polyvinyl Chloride (PVC) Tank. .This is

followed by primary treatment (pH adjustment and addition of coagulant and polymer to remove

4



solids) and a primary clarifier. Solids are then sent to a collection tank and are dewatered in a
filter press- and sent to a landfill. Primary clarification is followed by activated sludge treatment
in four biotreators to degrade the organic matter. Finally, the wastewater is sent to a secondary
clarifier followed by tertiary treatment that consists of polishing by a traveling bridge sand filter.
Pet. at 12-13, Pet. Br. at 5-6. The stormwater and utility waters wastestream are either pumped
from the holding ponds into the wastewater treatment process to add additional flow or sent to a
sand filter prior to discharge to the Illinois River.

Noveon asserts that its wastewater treatment facility is constructed as a publicly owned
treatment works (“POTW?”) would be constructed to treat ammonia through nitrification, but in
fact nitrification does not‘occur at Noveon’s facility. Noveon’s existing plant is unable to
achieve nitrification for a variety of reasons including: inhibition of growth of ;ﬁtrifying bacteria
by specific inhibitory compounds in Noveon’s Wastestrem, insufficient oxygen due to poor
oxygen transfer rates and the need for additional alkalinity to be chemically added. Pet. Br. at 7-
8.

The discharge from the City of Henry’s POTW combines with Noveon’s effluent and is
discharged through Noveon’s outfall to the Illinois River. Pet. at 13. The total ﬂow of the two
discharges is around 1.1 million gallons per day (“mgd”) or 1.7 cubic feet per second (“cfs”).
Pet. Br. at 6. Noveon’s Outfall 001 is located on the Illinois River between river mile 198 and
199. Pet. at 14. According to Noveon, the 7-day, 10-year low flow for the Illinois River at
Henry, Illinois is 3,400 cubic feet per second. Pet. at 14. The major source of ammonia in
Noveon’s wastewater is generated from the destruction of amine compounds in the second;ary

treatment activated sludge portion of the wastewater treatment process. Pet. at 10. There is no



dispute in the Record that Noveon’s discharge of ammonia nitrogen to the Illinois River exceeds
100 pouncis per day (“lbs/day”). ’

Noveon’s wastewater treatment plant was upgraded in 1987. Pet. at 10. This included
installation of twg above ground biotreators, two above ground equalization tanks, and a tertiary
filtration system. Pet. at 10. In addition, a third biotreator was added in 1989 and a fourth in
1998. Noveon testified that aeration tank capacity was increased by 100 percent in 1998 to
accommodate expanded production. Tr. at 107.

In addition to the requirements of the Act and the Board’s regulations, Noveon is subject
to federal requirements for the Organic Chemicals, Plastics, and Synthetic Fiber industry

category promulgated by U.S. EPA. See, 40 CFR Section 414.90 et seq. and Development

Document for Effluent Limitations Guidelines and Standards for the Organic Chemicals, Plastics

and Synthetic Fibers Point Source Category, U.S. Environmental Protection Agency Industrial

Technology Division, Office of Water Regulations and Standards, EPA 440/1-87/009 (October

1987).

III. BURDEN OF PROOF AND STANDARD OF REVIEW

The Petitioner has the burden of proof in all Adjusted Standard proceedings. 35 Ill. Adm.

Code 104.426. Where, as in this case, the regulation of general applicability from which
Petitioner seeks relief (35 Ill. Adm. Code 304.122) does not specify a level of justification or
other requirements necessary for an adjusted standard, the Board must apply the standard of
review contained in Section 28.1 of the Act. 415 ILCS 5/28.1. Section 28.1(c) of the Act
contains the general level of justification the Board must find a petitioner to have met when

granting an adjusted standard petition. 415 ILCS 5/28.1(c). That subsection provides:




[T]he Board may grant individual adjusted standards whenever the
Board determines, upon adequate proof by petitioner, that: 1) ' i
factors relating to that petitioner are substantially and significantly
different from the factors relied upon by the Board in adopting the
general regulation applicable to that petitioner; 2) the existence of
those factors justifies an adjusted standard; 3) the requested
standard will not result in environmental or health effects
substantially and significantly more adverse than the effects
considered by the Board in adopting the rule of general
applicability; and 4) the adjusted standard is consistent with any
applicable federal law.

The Illinois EPA has maintained that Noveon has failed to meet this standard of review
for the reasons outlined more fully below. In particular, Noveon has failed to demonstrate that it
possesses substantially and significantly different factors than those considered by the Board in
adopting the regulation of general applicability that justify the adjusted standard requested and
that there will not be a negative environmental impact from this adjusted standard greater than
the rule of general applicability.

Petitioner must also justify their adjustment consistent with the requirements of Section
27(a) of the Act. The Illinois EPA also argues that the Petitioner has failed to demonstrate that
the rule of general applicability is technically infeasible and economically unreasonable when
applied to Petitioner’s facility.

IV. RELIEF REQUESTED

Petitioner has requested an adjusted standard from 35 Ill. Adm. Code 304.122. That
provision contains an ammonia effluent limit for large dischargers of ammonia to specified water
bodies, including the Illinois River. As a result of this regulation, the Illinois EPA has placed in

Noveon’s NPDES permit ammonia effluent limitations and requirements for monitoring and

reporting of ammonia effluent concentrations in Noveon’s discharge. The requirements of the

e T




ammonia effluent limitations contained in 35 IIl. Adm. Code 304.122 provide as follows:

a)  No effluent from any source which discharges to the Illinois River, the Des
Plaines River downstream of its confluence with the Chicago River System or the
Calumet River System, and whose untreated waste load is 50,000 or more
population equivalents shall contain more than 2.5 mg/L of total ammonia |
nitrogen as N during the months of April through October, or 4 mg/L at other ?

times.

b) Sources discharging to any of the above waters and whose untreated waste load
cannot be computed on a population equivalent basis comparable to that used for
municipal waste treatment plants and whose total ammonia nitrogen as N
discharge exceeds 45.4 kg/day (100 pounds per day) shall not discharge an
effluent of more than 3.0 mg/L of total ammonia nitrogen as N.

c) In addition to the effluent standards set forth in subsections (a) and (b) of this
Section, all sources are subject to Section 304.105.

The Illinois EPA placed ammonia effluent limitations in Noveon’s NPDES permit based on
subsection (b) of 304.122, which applies to dischargers whose “untreated waste; load cannot be
computed on a population equivalent basis comparable to that used for municipal waste
treatment plants.” The effluent limitations placed in Noveon’s permit require that when the
facility’s 30-day average ammonia loading to the Illinois River is greater than 100 Ibs/day,

Petitioner is required to comply with a 30-day average ammonia concentration of 3 milligrams

per liter (“mg/1”). If the daily maximum loadiﬁg of ammonia in Noveon’s effluent excee‘ds 200